#EEHILOCK ASSY

4
}
|
|
|
|

——

W, S ———

FO1 LOCK ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-011000-1000 LOCK KIT 1
2 30102-060016810 SCREW 2 M6x16
3 FA8V-012100-4001 SEAT CABLE 1
4 30105-050010410 SCREW 1 M5x10
5 EB8V-010900-1000-M1 DOUBLE CABLE LOCK SEAT 1
6 30102-060012810 SCREW 4 M6x12
7 FE4V-012200-1000 BATTERY BOX COVER CABLE 1
8 A000-010600 LOCK SEAT, SEAT 1
9 FE4V-030001-1000 CABLE LIMIT PLATE 1
10 6WWV-047102-5000 INNER HEX SCREW M5x14 2




8 /FRAME

FO3 FRAME (LOW)

Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-031000-1000 FRAME ASSY 1
2 FE4V-030400-2000 SIDE STAND ASSY 1
3 6080-030004 BOLT 1
4 30208-102010 NUT 1 M10x1.25
5 FB6V-030120-1100 SIDE BRACKET SPRING ASSY 1
6 FE4V-030300-2000 MAIN STAND ASSY 1
7 FB6V-030110-1100 SPRING, MAIN BRACKET 1
8 30006-102025870 BOLT 2 M10x25
9 5190-001003 MAIN BRACKET RUBBER DAMPER 1
10 FB6V-030005-3000 T-BUSHING 2
11 6KM0-130205 CUSHION RUBBER WAHSER 4
12 FE4V-030130-1000 LEAD ACID BATTERY LIMIT PLATE 1
13 30006-060010810 BOLT 2 M6x10
14 30110-420130070 SELF-TAPPING SCREW 10 ST4.2x13@BLACK ZINC-PLATED
15 FE4V-030120-1200 BATTERY PRESS PLATE 2 1
16 FE4V-030006-1200 PIN SHAFT 2
17 FE4V-030007-1200 ROLLER 2
18 FE4V-030008-1200 ROLLER SPACER 2
19 30802-00605 SPLIT WASHER 2 6
20 30006-060012810 BOLT 2 M6x12
21 FE4V-030140-1201 FOOT PEDAL SKID PLATE BRACKET ASSY 1




&30 /FRAME

FO3 FRAME (HIGH)

Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-031000-1000 FRAME ASSY 1
2 FE4V-030400-2000 SIDE STAND ASSY 1
3 6080-030004 BOLT 1
4 30208-102010 NUT 1 M10x1.25
5 FB6V-030120-1100 SIDE BRACKET SPRING ASSY 1
6 FE4V-030300-2000 MAIN STAND ASSY 1
7 FB6V-030110-1100 SPRING, MAIN BRACKET 1
8 30006-102025870 BOLT 2 M10x25
9 5190-001003 MAIN BRACKET RUBBER DAMPER 1
10 FB6V-030005-3000 T-BUSHING 2
11 6KM0-130205 CUSHION RUBBER WAHSER 4
12 FE4V-030130-1000 LEAD ACID BATTERY LIMIT PLATE 1
13 30006-060010810 BOLT 6 M6x10
14 FE4V-030101-1200 ABS BRACKET 1
15 FE4V-030120-1200 BATTERY PRESS PLATE 2 1
16 FE4V-030006-1200 PIN SHAFT 2
17 FE4V-030007-1200 ROLLER 2
18 FE4V-030008-1200 ROLLER SPACER 2
19 30802-00605 SPLIT WASHER 2 6
20 30006-060012810 BOLT 2 M6x12
21 FE4V-030140-1201 FOOT PEDAL SKID PLATE BRACKET ASSY 1
22 30110-420130070 SELF-TAPPING SCREW 10 ST4.2x13@BLACK ZINC-PLATED




BEH1/PALSTCS 1

FO4-1 PLASTICS 1

Item No. Parts Number Parts Name(EN) Qty Specification
1 FO5V-041042-1000 FRONT TOP COVER DECO PART 1
2 FO3V-041001-1000 CLASP 9
3 FO5V-041041-1000-0BM0Q HEADLIGHT PANEL 1 NEBULA BLACK
4 30110-420130070 SELF-TAPPING SCREW 15 ST4.2x13@BLACK ZINC-PLATED
5 FE4V-041011-1000-0YMOO FRONT LH PANEL 1 ZEEHO ORANGE
5 FE4V-041011-1000-0HC00 FRONT LH PANEL 1 VELOCITY GREY
5 FE4V-041011-1000-0VEQO FRONT LH PANEL 1 NEBULA WHITE
5 FE4V-041011-1000-0BM00 FRONT LH PANEL 1 NEBULA BLACK
6 8010-000002 CLAMP 10 ST4.2
7 FE4V-041012-1000-0YMOO FRONT RH PANEL 1 ZEEHO ORANGE
7 FE4V-041012-1000-0HC00 FRONT RH PANEL 1 VELOCITY GREY
7 FE4V-041012-1000-0VEQQ FRONT RH PANEL 1 NEBULA WHITE
7 FE4V-041012-1000-0BMO00 FRONT RH PANEL 1 NEBULA BLACK
8 FE4V-041043-1000 HEADLIGHT UPPER DECO PLATE 1
9 8080-000002 CLAMP 4 ST4.8
10 FO5V-041049-1000 HEADLIGHT LOWER DECO PLATE 1
11 FE4V-041044-1000-0YMOO HEADLIGHT LOWER GUARD 1 ZEEHO ORANGE
11 FE4V-041044-1000-0HCO0 HEADLIGHT LOWER GUARD 1 VELOCITY GREY
11 FE4V-041044-1000-0VEQO HEADLIGHT LOWER GUARD 1 NEBULA WHITE
11 FE4V-041044-1000-0BM00 HEADLIGHT LOWER GUARD 1 NEBULA BLACK
12 30110-420160070 SELF-TAPPING SCREW 4 ST4.2x16@BLACK ZINC-PLATED
13 FE4V-100501-1000-0BM00 DASHBOARD VISOR 1 NEBULA BLACK
14 FE4V-100503-1000 STEM GUARD UPPER GUARD 1
15 30110-481130070 SCREW 4
16 FE4V-100504-1000 STEM GUARD LOWER GUARD 1
17 FO3V-190200-1000 LABEL 1




S RLAF2/PALSTCS 2

FO4-2 PLASTICS I

Item No. Parts Number Parts Name(EN) Qty Specification

1 FE4V-041021-1002 FRONT FENDER 1

2 30110-420130070 SELF-TAPPING SCREW 36 ST4.2x13@BLACK ZINC-PLATED
3 8010-000002 CLAMP 12 ST4.2

4 6WWV-046702-5000 INNER HEX SCREW M6x12 1

5 9060-040310 CLAMP ASSY 2

6 FE4V-041027-1000 FRONT LH FENDER ASSY 1

7 FE4V-041028-1000 FRONT RH FENDER ASSY 1

8 FE4V-042013-1000 LH STORAGE BOX 1

9 FE4V-042014-1000 RH STORAGE BOX 1

10 FE4V-042011-1002 FOOT GUARD 1

11 FE4V-045019-1000 FRAME NUMBER COVER 1

12 FO5V-042016-1000 STORAGE HOOK ASSY 1

13 6WWV-046702-5000 INNER HEX SCREW M6x12 1




HERLE3/PALSTCS 3

1
FO04-3 PLASTICS I
Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-041025-2000-0BM00 FRONT LH WING 1
2 FE4V-041026-2000-0BM00 FRONT RH WING 1
3 FE4V-041031-2000 FRONT LH WING INNER PLATE 1
4 30110-420130070 SELF-TAPPING SCREW 14 ST4.2x13@BLACK ZINC-PLATED
5 FE4V-041032-2000 FRONT RH WING INNER PLATE 1
6 FE4V-041023-1000-0YMO0O FRONT LOWER LH PANEL 1 ZEEHO ORANGE
6 FE4V-041023-1000-0HC00 FRONT LOWER LH PANEL 1 VELOCITY GREY
6 FE4V-041023-1000-0VE0Q FRONT LOWER LH PANEL 1 NEBULA WHITE
6 FE4V-041023-1000-0BM00 FRONT LOWER LH PANEL 1 NEBULA BLACK
7 8010-000002 CLAMP 6 ST4.2
8 FE4V-041024-1000-0YMOO FRONT LOWER RH PANEL 1
8 FE4V-041024-1000-0HC00 FRONT LOWER RH PANEL 1
8 FE4V-041024-1000-0VEOQ FRONT LOWER RH PANEL 1
8 FE4V-041024-1000-0BM00 FRONT LOWER RH PANEL 1 NEBULA BLACK




BB H4/PALSTCS 4

By,
/

T L

FO4-4 PLASTICS IV

Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-042051-1000 FOOT PEDAL 1
2 8010-000002 CLAMP 22 ST4.2
3 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 12
4 FE4V-042052-1001 BATTERY COVER 1
5 FA7V-042053-1000 MIDDLE FOOT PEDAL PLUG 4
6 FE4V-042061-1000 SKID PLATE 1
7 FE4V-042071-1000-0YMOO LH EDGING 1 ZEEHO ORANGE
7 FE4V-042071-1000-0HC00 LH EDGING 1 VELOCITY GREY
7 FE4V-042071-1000-0VEQQ LH EDGING 1 NEBULA WHITE
7 FE4V-042071-1000-0BM00 LH EDGING 1 NEBULA BLACK
8 30110-420130070 SELF-TAPPING SCREW 2 ST4.2x13@BLACK ZINC-PLATED
9 FE4V-042072-1000-0YMO0O RH EDGING 1 ZEEHO ORANGE
9 FE4V-042072-1000-0HC00 RH EDGING 1 VELOCITY GREY
9 FE4V-042072-1000-0VEOO RH EDGING 1 NEBULA WHITE
9 FE4V-042072-1000-0BM00 RH EDGING 1 NEBULA BLACK
10 FE4V-044013-1000 BATTERY BOX 1
11 FB6V-042042-1000 BATTERY SPONGE CUSHION 2 60x20x4




BRAE5/PALSTCS 5

FO04-5 PLASTICS V

Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-043011-1000 SEAT FRONT DECO PLATE 1
2 30110-420130070 SELF-TAPPING SCREW 24 ST4.2x13@BLACK ZINC-PLATED
3 FE4V-043012-1000 CHARGER PORT COVER 1
4 FE4V-043021-1000-0YMO0O REAR LH PANEL 1 ZEEHO ORANGE
4 FE4V-043021-1000-0HC00 REAR LH PANEL 1 VELOCITY GREY
4 FE4V-043021-1000-0VE0O REAR LH PANEL 1 NEBULA WHITE
4 FE4V-043021-1000-0BM00 REAR LH PANEL 1 NEBULA BLACK
5 8010-000002 CLAMP 2 ST4.2
6 FE4V-043022-1000-0YMO0O REAR RH PANEL 1 ZEEHO ORANGE
6 FE4V-043022-1000-0HC00 REAR RH PANEL 1 VELOCITY GREY
6 FE4V-043022-1000-0VEOQ REAR RH PANEL 1 NEBULA WHITE
6 FE4V-043022-1000-0BM00 REAR RH PANEL 1 NEBULA BLACK
7 FE4V-043023-1000 REAR UPPER LH PANEL 1
8 FE4V-043024-1000 REAR UPPER RH PANEL 1
9 FE4V-043041-2000 TAIL LIGHT DECO PLATE 1
10 FE4V-044011-1002 SEAT LOWER STORAGE BOX 1
11 6WWV-046702-5000 INNER HEX SCREW M6x12 4
12 FB6V-044013-1200 BATTERY WIRE PRESS COVER 1
13 FE4V-044012-1000 RUBBER PLUG 1
14 6KM#-040081-8000-M1 NUT CLIP M5 2




B B6/PALSTCS 6

FO04-6 PLASTICS VI

Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-050601-1002-0BM00 FRONT FENDER 1 NEBULA BLACK
2 6WWV-046602-5000 INNER HEX STEPPED SCREW Mé6x14 4
3 FE4V-043025-1000 REAR LOWER LH PANEL 1
4 30110-420130070 SELF-TAPPING SCREW 10 ST4.2x13@BLACK ZINC-PLATED
5 FO3V-041001-1000 CLASP 2
6 FE4V-043026-1000 REAR LOWER RH PANEL 1
7 FE4V-043043-2000 LICENSE LIGHT LOWER COVER 1
8 FE4V-043051-1000 REAR INNER FENDER 1
9 6WWV-046702-5000 INNER HEX SCREW M6x12 8
10 9060-040310 CLAMP ASSY 6
11 FE4V-060601-1000 REAR FENDER 1
12 FE4V-044015-1001 RAIN CURTAIN 1
13 FE4V-060602-1000 LH FORK GUARD 1
14 FE4V-060603-1000 RH FORK GUARD 1




A B+ /FRONT SUSPENSION

FO5 FRONT SUSPENSION

Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-051000-2001 FRONT FORK ASSY 1
2 FE4V-050100-2000-M1 FRONT LH SHOCK ABSORBER 1
3 FE4V-050200-2000-M1 FRONT RH SHOCK ABSORBER 1
4 FE4V-050300-1000 LOWER TRIPLE CLAMP ASSY 1
5 FE4V-051000-1000-20 BOLT 4
6 FE4V-050501-1000 LOWER BEARING CIRCLIP ASSY 1
7 FE4V-050502-1000 LOWER BEARING STEEL BOWL 1
8 FA7V-050401-1000 CIRCLIP 1
9 FA7V-050402-1000 UPPER BEARING STEEL PART 1
10 FE4V-050001-1000 RETAINER 1
11 FA7V-050002-1000 LOCK NUT 1
12 FA8V-050210-1300 UPPER STEEL BALL ASSY 1

10



JER B F/REAR SUSPENSION

FO6 REAR SUSPENSION

Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-060200-2000-M1-0BMO0 | REAR SHOCK ABSORBER 2 NEBULA BLACK
1 FE4V-060200-2000-M1-0RM00 | REAR SHOCK ABSORBER 2 MAGMA RED
2 FE4V-061000-1000 REAR FORK ASSY 1
3 30006-122060110 BOLT 2 M12x60x1.25
4 30006-102040870 BOLT 4 M10x1.25x40

11




Fil#: /FRONT WHEEL

Vi

FO7 FRONT WHEEL

Item No. Parts Number Parts Name(EN) ty Specification
1 FE4V-071000-1000 FRONT RIM ASSY 1
2 FA7V-070001-1001 FRONT WHEEL SHAFT 1
3 FA7V-070002-1002 FRONT WHEEL SHAFT BUSHING 2
4 30705-1224 TIRE 1
5 8010-110200-1000 VALVE ASSY 1
6 30204-122810 NUT 1 M12x1.25

12




H ¥ ) 5 & /HYDRAULIC BRAKE ASSY

FO8 HYDRAULIC BRAKE SYSTEM (LOW)

Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-081000-2001 FRONT HYDRAULIC BRAKE ASSY 1
2 FE4V-081100-1000-M1 FRONT BRAKE MASTER CYLINDER ASSY 1
3 FE4V-081100-1000-36 BRAKE LEVER 1
4 FE4V-081200-1001-M1 FRONT BRAKE CALIER ASSY 1
5 FE4V-081210-1001-M1 FRONT BRAKE PAD 2
6 30006-080030870 BOLT 2 M8x30
7 FA7V-080001-1001 FRONT BRAKE DISC 1
8 8010-080118 BRAKE DISC BOLT 5
9 FE4V-080011-1000 FRONT BRAKE FLUID HOSE WIRE CLIP 1
10 FB6V-090011-1001 REAR BRAKE FLUID HOSE WIRE CLIP 1
11 30102-060012870 SCREW 2 M6x12
12 8010-150003 TIE BAND 2 5x250
13 FOOV-081100-1000-26 SWITCH ASSY 1

13




BIWUE (51 2% /HYDRAULIC BRAKE SYSTEM

FO8 HYDRAULIC BRAKE SYSTEM (HIGH)

Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-081000-1001 FRONT HYDRAULIC BRAKE ASSY 1
2 FE4V-081100-1000-M1 FRONT BRAKE MASTER CYLINDER ASSY 1
3 FE4V-081100-1000-36 BRAKE LEVER 1
4 FE4V-081200-1001-M1 FRONT BRAKE CALIER ASSY 1
5 FE4V-081210-1001-M1 FRONT BRAKE PAD 2
6 FE4V-081900-1200-M1 MAB CONTROL UNIT 1
7 EAEV-080006-1000 CLIP, BRAKE HOSE 2
8 FA7V-080010-1001 FRONT BRAKE DISC ASSY 1
9 FE4V-080011-1000 FRONT BRAKE FLUID HOSE WIRE CLIP 1
10 FB6V-090011-1001 REAR BRAKE FLUID HOSE WIRE CLIP 1
11 30006-080030870 BOLT 2 M8x30
12 FA8V-080004-1500-M1 SPEED SENSOR 1
13 8010-080118 BRAKE DISC BOLT 5
14 30102-060012870 SCREW 3 M6x12
15 FOOV-081100-1000-26 SWITCH ASSY 1

14



JFHEHlz) A4 /REAR BRAKE SYSTEN

FO9 REAR BRAKE SYSTEM

Item No. Parts Number Parts Name(EN) ty Specification
1 FE4V-091000-1002 REAR HYDRAULIC BRAKE 1
2 FE4V-090110-1000-M1 REAR BRAKE MASTER CYLINDER ASSY 1
3 FE4V-091200-1001-M1 REAR BRAKE CALIPER ASSY 1
4 30006-080020870 BOLT 2 M8x20
5 FE4V-091004-1000 REAR BRAKE CALIPER BRACKET 1
6 6FIV-080011-7000 REAR BRAKE DISC 1
7 8010-080118 BRAKE DISC BOLT 3
8 7030-150005 TIE BAND 3
9 8010-150003 TIE BAND 5 5x250
10 FE4V-090021-1000 REAR BRAKE FLUID HOSE WIRE CLIP 1
11 30006-060012870 BOLT 1 M6x12
12 FE4V-091100-1000-36 BRAKE LEVER 1
13 FE4V-081210-1001-M1 FRONT BRAKE PAD 2
14 FOOV-091100-1000-20 SWITCH ASSY 1

15




Hf A% /STEERING SYSSTEM

o
F10 STEERING SYSTEM
Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-103000-1001 HANDLEBAR PIPE ASSY 1
2 FOOV-104100-1000 OPEN SUPPORTING SLEEVE A 1
3 FOOV-100001-1000 BOLT 1
4 30204-102810 NUT 1 M10x1.25
5 FO3V-100010-1100 LH HAND GRIP 1

16




[ /REAR WHEEL

F11 REAR WHEEL

Item No. Parts Number Parts Name(EN) Qty Specification
1 30705-1223 TIRE 1
2 FOOV-070040-1000 INFLATION VALVE ASSY 1

17




J i Fi/SEAT ASSY

F13 SEAT ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-130100-1000-10 SEAT ASSY 1
1 FE4V-130100-1000 SEAT ASSY 1
1

2

FO5V-130001-1000

SEAT PIN SHAFT

18




JIE AT/ PEDAL & ARMREST

Vi

F14 PEDAL&ARMREST

Item No. Parts Number Parts Name(EN) ty Specification
1 FE4V-140100-1000 REAR ARMREST ASSY 1
2 30006-080025870 BOLT 4 M8x25
3 FE4V-140200-1000 REAR LH FOOTREST ASSY 1
4 FE4V-140300-1000 REAR RH FOOTREST ASSY 1
5 FE4V-140101-1000 BOLT 2 M8x20

19




B Z 48 /ELECTRIC SYSSTEM

F15 ELECTRIC SYSTEM (LOW)

Item No. Parts Number Parts Name(EN) Qty Specification

1 FE4V-150100-2001 MAIN CABLE 1

2 8010-150003 TIE BAND 14 5x250

3 801F-100101 TIE BAND 1

4 EG4V-150600-1000 HORN 1

5 30006-080014810 BOLT 1 M8x14

6 FO3V-151200-1000 SIDE STAND SWITCH 1

7 6NQ+#-000204-6001 BOLT 1 M6x16

8 FE4V-151200-1000 USB CHARGING CONNECTOR 1

9 FE4V-440700-1200 VEHICLE CHARGING PORT 1

10 30110-290095010 SELF-TAPPING SCREW 4 ST2.9x9.5@TRIVALENT CHROMIUM
11 6100-150500 RUBBER SLEEVE, FLASHER 1

12 6NQO0-190005 TAPE 1

20




Hi.4% 44 /ELECTRIC SYSSTEM

Vi

F15 ELECTRIC SYSTEM (HIGH)

Item No. Parts Number Parts Name(EN) Qty Specification

1 FE4V-150100-1200-10 MAIN CABLE 1

2 8010-150003 TIE BAND 14 5x250

3 801F-100101 TIE BAND 1

4 EG4V-150600-1000 HORN 1

5 30006-080014810 BOLT 1 M8x14

6 FO3V-151200-1000 SIDE STAND SWITCH 1

7 6NQ+#-000204-6001 BOLT 1 M6x16

8 FE4V-151200-1000 USB CHARGING CONNECTOR 1

9 FE4V-440700-1200 VEHICLE CHARGING PORT 1

10 30110-290095010 SELF-TAPPING SCREW 4 ST2.9x9.5@TRIVALENT CHROMIUM
11 6100-150500 RUBBER SLEEVE, FLASHER 1

12 6NQO0-190005 TAPE 1

21




AT B /LIGHT

F16 LIGHT
Item No. Parts Number Parts Name(EN) Qty Specification
1 FO5V-160110-1000 HEADLIGHT 1
2 30110-420130070 SELF-TAPPING SCREW 4 ST4.2x13@BLACK ZINC-PLATED
3 FE4V-160200-1000 TAIL LIGHT 1
4 6KMV-160600-M000 LICENSE LIGHT 1
5 FE4V-167000-2000 RH HANDLEBAR SWITCH ASSY 1
6 FO5V-160400-1000 FRONT POSITION LIGHT 1
7 8010-000002 CLAMP 11 ST4.2
8 FE4V-160530-1000 REAR LH TURN LIGHT 1
9 FE4V-160540-1000 REAR RH TURN LIGHT 1
10 FE4V-160440-1000 REAR LH POSITION LIGHT 1
11 FE4V-160450-1000 REAR RH POSITION LIGHT 1
12 30110-420130070 SELF-TAPPING SCREW 8 ST4.2x13@BLACK ZINC-PLATED
13 6KM#-050030-8100 SIDE REFLECTOR 2
14 9GQV-160910-2401-M1 REAR REFLECTOR 1
15 30204-050810 NUT 1 M5
16 FO3V-166000-1100 LH HANDLEBAR SWITCH ASSY 1

22




{\ /DASHBOARD

Vi

F17 DASHBOARD

Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-171000-1101 DASHBOARD 1
2 8010-000002 CLAMP 2 ST4.2
3 30110-420130070 SELF-TAPPING SCREW 3 ST4.2x13@BLACK ZINC-PLATED

23




o

- me: mmse
W PP

AL WE. TIPS, A, EEE—

ZEEHO

Wi ES

7L AT, B
oE e
M ABS

KA

RASEEmE, BHEH

REBBmE, Wk

F19-1-1 DECAL A (ZEEHO ORANGE) LOW

Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-190101-1000-10 FRONT LH PANEL DECAL 1
2 FE4V-190102-1000-10 FRONT RH PANEL DECAL 1
3 FE4V-190103-1000-10 REAR LH PANEL DECAL 1
4 FE4V-190104-1000-10 REAR RH PANEL DECAL 1
5 FE4V-190105-1000-10 REAR LOWER LH PANEL DECAL 2
6 FE4V-190106-1000-10 FRONT LOWER LH PANEL DECAL 1
7 FE4V-190107-1000-10 FRONT LOWER RH PANEL DECAL 1
8 FE4V-190052-1000 TCS DECAL 2

24




AES 7C.

5 8

ABS 7

“aE4q

718 METIE, HR
O he
UWE: ABS

REBAWE, Tt

HERH

L LGL Y

EHAW

616 BEPR,
e @il 0

W ABS \

/7 BIf: BHTFIE, S

1) e s
WE: ABS

FABAEE, RN

F19-1-1 DECAL A ( ZEEHO ORANGE) HIGH

Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-190101-1000-10 FRONT LH PANEL DECAL 1
2 FE4V-190102-1000-10 FRONT RH PANEL DECAL 1
3 FE4V-190103-1000-10 REAR LH PANEL DECAL 1
4 FE4V-190104-1000-10 REAR RH PANEL DECAL 1
5 FE4V-190105-1000-10 REAR LOWER LH PANEL DECAL 2
6 FE4V-190106-1000-10 FRONT LOWER LH PANEL DECAL 1
7 FE4V-190107-1000-10 FRONT LOWER RH PANEL DECAL 1
8 FE4V-190052-1000 TCS DECAL 2
9 FE4V-190051-1000 ABS LABEL 2

25




AR *OR
- BT

KEMK
EHEERRES -
nes bl mri;,'@‘

e [l Elee e Bl o

N I8 RERE, S Firy I REIPE, M
() me: exasees (2) B@: RESLESK
“ YM: ABS ~ ®#: ABS
() 0
AE4 s . AE4
(NI o W y o e
7\ 2I#: BEPE, AW
(3) 018 BEPE, M-
\v/ B AALBBR &l
e fjg fmﬂ e BE. WABAEER (4)
HR: ABS et
. |
an - :
8 /2 114 BERRN, ~ BIf: HEERR, M
T \b) Bé: RAR (7)E8: RXR
HIA: ABS \U HE ABS
IS
(5) 3. 4I8: Bz, €TV, AR, 768 " A EN
N R
#R: PP
REEAEE, WExH RREBAEE, Rn

F19-1-2 DECAL B (VELOCITY GREY) LOW

Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-190101-1000-11 FRONT LH PANEL DECAL 1
2 FE4V-190102-1000-11 FRONT RH PANEL DECAL 1
3 FE4V-190103-1000-11 REAR LH PANEL DECAL 1
4 FE4V-190104-1000-11 REAR RH PANEL DECAL 1
5 FE4V-190105-1000-10 REAR LOWER LH PANEL DECAL 2
6 FE4V-190106-1000-11 FRONT LH WING DECAL 1
7 FE4V-190107-1000-11 FRONT RH WING DECAL 1
8 FE4V-190052-1000 TCS DECAL 2

26




s 8 o
=2 fﬁm.‘ Zl!u_ i RERK

bzl b
BHERERRES
BB
LL B
L BTN ——
A\ VIR RERE, ~ TH: MEPE, M
(1) ma: mressex (2) me: mroussk
Y| ABS = #: ABS
by 0
AE4 s CAE4
o\ 2IR: BEPE, ) .
() st Bxmsasx 616 BERE, M-
~ WE: ABS il WREARER (4
' H: ABS 7
" | o
nn L J (N}
9 8 ’r“,u I T4 MEERN, S o~ BIf: DEERN, M
6) i8: BER (7)8®: gxR
AES TS N~ - ABS W AgS
ABS IS

BRI

(5) 4, 4Im: Bz
\ e ERE

VWA o \\‘

#iR: PP
ZFEAHD
RSB, Wl FRBAMEmE, R
F19-1-2 DECAL B (VELOCITY GREY) HIGH

Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-190101-1000-11 FRONT LH PANEL DECAL 1
2 FE4V-190102-1000-11 FRONT RH PANEL DECAL 1
3 FE4V-190103-1000-11 REAR LH PANEL DECAL 1
4 FE4V-190104-1000-11 REAR RH PANEL DECAL 1
5 FE4V-190105-1000-10 REAR LOWER LH PANEL DECAL 2
6 FE4V-190106-1000-11 FRONT LH WING DECAL 1
7 FE4V-190107-1000-11 FRONT RH WING DECAL 1
8 FE4V-190052-1000 TCS DECAL 2
9 FE4V-190051-1000 ABS LABEL 2

27




N 1IH: WP

L =]

b

() me: 2xm
¥ ABS

s LA KERK

ol b

BXBEE
PR

N Eotk ——
AN

7\ 516 WEPE, M5
(2)me: gx
~ WE: ABS

0 &éﬂgﬁm‘ i BT BEPE, M8
\L y&: ABS :’{': f};;i O
8
s /!/ 55}&27“ N @ fjgéwzggml N
y 4=
V, \V
,/T\éz“' (Th: B2, EFPIE, M5, B8~ /A A\
o) 8- EhER
ZFEAH0
FEAEAEE, T FESBEE, Tt
Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-190101-1000-12 FRONT LH PANEL DECAL 1
2 FE4V-190102-1000-12 FRONT RH PANEL DECAL 1
3 FE4V-190103-1000-12 REAR LH PANEL DECAL 1
4 FE4V-190104-1000-12 REAR RH PANEL DECAL 1
5 FE4V-190105-1000-10 REAR LOWER LH PANEL DECAL 2
6 FE4V-190106-1000-11 FRONT LH WING DECAL 1
7 FE4V-190107-1000-11 FRONT RH WING DECAL 1
8 FE4V-190052-1000 TCS DECAL 2

28




BRR

/IR REPE, A
(U wme: 2k
#11: ABS
W
LI
 2I#: BEPE, M
’U\ Kt BAE
~/ WE: ABS
ABS 7CS
ABS ICS

EURIMBHEE
\ 3. 4TH: BE. ETPR, M, E68—

(LR KERK
. v Wt
HEMH
BHBEE
o
L D30
net 2tk )
AHNE
- wei 8K - ezune [ e I ver
() 314 NEPE, S
\2) e 2R
~ HR: ABS
Vi
.
I B, 4,
ne: BxE (1)

HH: ABS

2\ T18: WERRN, o\ EIf: BERAR,
() e wxz (7) me: mxx
WE: ABS WR: ABS

TN

ZFE4HD
FEERmE, Tkl FESHmE, Motn
F19-1-3 DECAL C (NEBULA BLACK) HIGH
Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-190101-1000-12 FRONT LH PANEL DECAL 1
2 FE4V-190102-1000-12 FRONT RH PANEL DECAL 1
3 FE4V-190103-1000-12 REAR LH PANEL DECAL 1
4 FE4V-190104-1000-12 REAR RH PANEL DECAL 1
5 FE4V-190105-1000-10 REAR LOWER LH PANEL DECAL 2
6 FE4V-190106-1000-11 FRONT LH WING DECAL 1
7 FE4V-190107-1000-11 FRONT RH WING DECAL 1
8 FE4V-190052-1000 TCS DECAL 2
9 FE4V-190051-1000 ABS LABEL 2

29




ZFAHDO

LIFE AMPLIFIED

F19-2 LICENCE PLATE

Item No. Parts Number Parts Name(EN) Qty Specification
1 FA7V-190002-1000 REAR LICENSE PLATE 1
2 30006-060012870 BOLT 2 M6x12
3 30202-060170 NUT 2 M6

30




J5 414 /REARVIEW WIRROR

F20 ACCESSORIES BAG

Item No. Parts Number Parts Name(EN) Qty Specification
1 FO5V-200300-1000 LH REARVIEW MIRROR ASSY 1
2 FO5V-200400-1000 RH REARVIEW MIRROR ASSY 1

31




#7 EH/POVER ASSEMBLY

i

FA3 POWER ASSEMBLY

Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-430300-1201-M1 POWER BATTERY ASSY 1
2 FE4V-430200-1200 MCU 1
3 30116-050012410 SCREW ASSY 5 M5x12@COLOR ZINC TRIVALENT CHROMIUM
4 30102-060020810 SCREW 2 M6x20@COLOR ZINC TRIVALENT CHROMIUM
5 FE4V-430100-1100-M1 WHEEL HUB MOTOR 1
6 30102-060016870 SCREW 2 M6x16@BLACK ZINC-PLATED
7 8010-150003 TIE BAND 2 5x250
8 801F-100101 TIE BAND 3

32




#1114k /PONER ACCESSORIES

R
“«s,
4
Q\
3 4
T '_ «
AN
6
) 23
' o
R ==
&

Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-440200-2000 DCDC 1 20A
2 30102-060012810 SCREW 2 M6x12
3 FE4V-440200-2100 DCDC 1 8AUSB
4 30110-481130070 SCREW 4
5 FE4V-440300-1201 CHARGER 1
6 EG5V-440310-1000-12 TYPE E INPUT LINE 1
7 SN1V-691200-1200-13 T-BOX 1
7 SN1V-691200-1700-13 T-BOX 1
8 FO5V-460100-1000-M1 BACKSCATTER RADAR 1

33




&) 71t %/POVER ACCESSORIES

F44 POWER ACCESSORIES (LOW)

Item No. Parts Number Parts Name(EN) Qty Specification
1 FE4V-440300-1201 CHARGER 1
2 30102-060012810 SCREW 2 M6x12
3 FE4V-440200-1101 DCDC DIRECT CURRENT CONVERTER 8AUSB 1
4 30110-481130070 SCREW 2
5 SN1V-691200-1200-13 T-BOX 1
5 SN1V-691200-1700-13 T-BOX 1
6 EG5V-440310-1000-12 TYPE E INPUT LINE 1

34




